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MODEL NO. 9741

ITEM PART NO. DESCRIPTION QTY NOTE
001 911248-8 Trapézfeju csavar M5x28 911248   3
002 157777-9 Fogaskerékház-fedél 9741   1

INC. 3,30
003 263002-9 Gumi csapszeg 4 263002-9   1
004 211101-1 Golyóscsapágy 6001LLB   1
005 253744-3 Lapos Alátét 12   1
006 221756-4 Fogaskerék 53 9741   1
007 961055-9 Seeger-gyuru S-15 961055-9   1
008 211236-8 Golyóscsapágy*   1
009 163269-8 Tengely 9741   1
010 254219-5 Ék 4 9741   1
011 157776-1 Fogaskerékház 9741   1

INC. 25-27
012 911218-7 Trapézfeju csavar M5x14 9741/2   3
013 273623-9 Fogantyú 9741   1
014 794384-3 NYLON BRUSH WHEEL 120-80   1
015 285661-9 Csapágyfedél 9741/2012   1
016 211275-8 Golyóscsapágy 6003DDW   1
017 912122-3 #Süllyesztett feju csavar M4x14   2
018 681625-5 Szigetelo alátét 681625-5*   1
019 211031-6 #Golyóscsapágy 608LLB   1
020 263014-2 Gumi csapszeg 4 263014-2   1
021 512928-5 Forgórész 220V 9741   1

INC. 18,19,22,23,24
022 241113-0 FAN 68   1
023 253024-7 Lapos Alátét 10 LS1013/2708/27   1
024 211088-7 Golyóscsapágy 6000DDW 211088-7   1
025 263002-9 Gumi csapszeg 4 263002-9   1
026 263002-9 Gumi csapszeg 4 263002-9   1
027 263005-3 Gumi csapszeg 6 263005-3   1
028 911258-5 Trapézfeju csavar M5x35 911258   3
029 211019-6 Golyóscsapágy 626   1
030 263002-9 Gumi csapszeg 4 263002-9   1
031 911278-9 Trapézfeju csavar M5x55 911278   2
032 211019-6 Golyóscsapágy 626   1
033 153168-2 Fogaskerék, komplett 64 9741   1
034 934301-3 Szárnyas anya M6 4105KB/5600RD   1
035 253196-8 Lapos Alátét 6 9741/2012   1
036 343434-7 Mélységbeállító vezetosíne 974   1
037 961018-5 Zárógyuru E-5 961018-5   1
038 855929-3 NAME PLATE 9741   1
039 643600-9 Szénkefetartó-sapka 6-10 64360   2
040 181030-1 Szénkefe CB-100 (=CB-101, CB-1   1
041 251323-1 Trapézfeju csavar M4 9741   1
042 253308-3 Alátét 6 4300SB/5014NB/9741/   1
043 343436-3 Tartólap 9741   1
044 253980-1 Szorító lap 14 9741   1
045 253874-0 Lapos Alátét 9741*   1
046 157864-4 HOUSING   1

INC. 20,56
047 251919-8 Négylapú fejescsavar M6x20 410   1
048 162134-8 Elülso görgo 9741   1
049 256655-1 Csapszeg 7 9741   1
050 343435-5 Lap 9741   1
051 322071-0 Fotengely 9741   1
052 410957-1 Légterelo lap 9741   1
053 911285-2 Trapézfeju csavar M5x60   2
054 527414-3 Állórész 220V 9741   1
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055 262515-7 Hüvely 6 9741   1
056 262515-7 Hüvely 6 9741   1
057 911153-9 Trapézfeju csavar M4x28 911153   4
058 410954-7 Fogantyúburkolat 9741   1
059 162133-0 Hátsó görgo 9741   1
060 911133-5 Trapézfeju csavar M4x18 911133   2
061 687001-1 Kábel-feszültségmentesíto 6870   1
062 423096-8 Szivacsgumi tömítés 9741   1
063 682502-4 Kábelvédo 8-85*   1
064 666226-0 POWER SUPPLY CORD 1.5-2-5.0   1
065 651332-4 Kapcsoló SGEL210R-4 9741   1
066 421323-7 Gumi burkolat kapcsolóhoz 9741   1
067 645200-1 Zajszuro kondenzátor 645200-1*   1
068 941152-7 Lapos Alátét 6 941152-7   2
400 410899-9 JOINT   1
401 783204-6 HEX. WRENCH  6   2
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